
 

AGUA SUBTERRÁNEA 

DETERIORO DE CALIDAD 

Y RESERVA 
 

 

 
 

Miguel P. Auge 
 

Buenos Aires 2006 



 

 

 
 

II 

 
 
 
 
 
 
 
 

 
 

 
 
 
 

Dr. Geól. Miguel P. Auge 
 

Profesor Titular de Hidrogeología  

Universidad de Buenos Aires 

Investigador  CONICET 

 
 
 
 
 
 
miguelauge66@gmail.com 
 
 
 
 
 
 
UNIVERSIDAD DE BUENOS AIRES 
 
FACULTAD DE CIENCIAS EXACTAS Y NATURALES 
 
DEPARTAMENTO DE CIENCIAS GEOLÓGICAS 
 
CÁTEDRA DE HIDROGEOLOGIA 
 
 

 
 
 
 
 
Buenos Aires 2006 

mailto:auge66@gmail.com


 

 

 
 

III 

TEMAS 

1. INTRODUCCIÓN 1 

2. GENERALIDADES 1 

3. HIDRÓSFERA  2 

4. USO DEL AGUA 3 

5. APTITUD 5 

6. SOBRE-EXPLOTACIÓN 5 

7. CONTAMINACIÓN 11 

7.1. ZONA SUBSATURADA  14 
[...]
arc lamp, is biocidal between wavelengths of 180 and 320 nm. It can be used to 

inactivate protozoa, bacteria, bacteriophage, yeast, viruses, fungi and algae. 

Turbidity can inhibit UV disinfection. UV radiation can act as a strong catalyst 

in oxidation reactions when used in conjunction with ozone. 

 Processes aimed at generating hydroxyl radicals are known collectively as 

advanced oxidation processes and can be effective for the destruction of 

chemicals that are difficult to treat using other methods, such as ozone alone. 

Chemicals can react either directly with molecular ozone or with the hydroxyl 

radical (HO ·), which is a product of the decomposition of ozone in water and is 

an exceedingly powerful indiscriminate oxidant that reacts readily with a wide 

range of organic chemicals. The formation of hydroxyl radicals can be 

encouraged by using ozone at high pH. One advanced oxidation process using 

ozone plus hydrogen peroxide involves dosing hydrogen peroxide 

simultaneously with ozone at a rate of approximately 0.4 mg of hydrogen 

peroxide per litre per mg of ozone dosed per litre (the theoretical optimum 

ratio for hydroxyl radical production)and bicarbonate. 

 

 



 

 

 
 

131 

8.4.5 Filtration 

 Particulate matter can be removed from raw waters by rapid gravity, 

horizontal, pressure or slow sand filters. Slow sand filtration is essentially a 

biological process, whereas the others are physical treatment processes. 

 Rapid gravity, horizontal and pressure filters can be used for direct 

filtration of raw water, without pretreatment. Rapid gravity and pressure 

filters are commonly used to filter water that has been pretreated by 

coagulation and sedimentation. An alternative process is direct filtration, in 

which coagulation is added to the water, which then passes directly onto the 

filter where the precipitated floc (with contaminants) is removed; the 

application of direct filtration is limited by the available storage within the 

filter to accommodate solids. 

 

Rapid gravity filters 

 Rapid gravity sand filters usually consist of open rectangular tanks 

(usually <100 m2) containing silica sand (size range 0.5 –1.0 mm) to a depth of 

between 0.6 and 2.0 m. The water flows downwards, and solids become 

concentrated in the upper layers of the bed. The flow rate is generally in the 

range 4 –20 m3/m2·h. Treated water is collected via nozzles in the floor of the 

filter. The accumulated solids are removed periodically by backwashing with 

treated water, sometimes preceded by scouring of the sand with air. A dilute 

sludge that requires disposal is produced. 

 In addition to single-medium sand filters, dual-media or multimedia 

filters are used. Such filters incorporate different materials, such that the 

structure is from coarse to fine as the water passes through the filter. Materials 

of suitable density are used in order to maintain the segregation of the 

different layers following backwashing. A common example of a dual-media 

filter is the anthracite –sand filter, which typically consists of a 0.2-m-deep 

layer of 1.5-mm anthracite over a 0.6-m-deep layer of silica sand. Anthracite, 

sand and garnet can be used in multimedia filters. The advantage of dualand 

multimedia filters is that there is more efficient use of the whole bed depth for 

particle retention – the rate of headloss development can be half that of 

single-medium filters, which can allow higher flow rates without increasing 

headloss development. 

 Rapid gravity filters are most commonly used to remove floc from 

coagulated waters (see section 8.4.7). They may also be used to reduce 

turbidity (including adsorbed chemicals) and oxidized iron and manganese from 

raw waters. 

 

Roughing filters 

 Roughing filters can be applied as pre-filters prior to other processes 

such as slow sand filters. Roughing filters with coarse gravel or crushed stones 

as the filter medium can successfully treat water of high turbidity (>50 NTU). 

The main advantage of roughing filtration is that as the water passes through 

the filter, particles are removed by both filtration and gravity settling. 



 

 

 
 

132 

Horizontal filters can be up to 10 m long and are operated at filtration rates of 

0.3 –1.0 m3/m2·h. 

 

Pressure filters 

Pressure filters are sometimes used where it is necessary to maintain head in 

order to eliminate the need for pumping into supply. The filter bed is enclosed 

in a cylindrical shell .Small pressure filters, capable of treating up to about 15 

m3/h, can be manufactured in glass-reinforced plastics. Larger pressure filters, 

up to 4 m in diameter, are manufactured in specially coated steel. Operation 

and performance are generally as described for the rapid gravity filter, and 

similar facilities are required for backwashing and disposal of the dilute sludge. 

 

Slow sand filters 

Slow sand filters usually consist of tanks containing sand (effective size range 

0.15 – 0.3 mm) to a depth of between 0.5 and 1.5 m. The raw water flows 

downwards, and turbidity and microorganisms are removed primarily in the top 

few centimetres of the sand. A biological layer, known as the “schmutzdecke,” 

develops on the surface of the filter and can be effective in removing 

microorganisms. Treated water is collected in underdrains or pipework at the 

bottom of the filter. The top few centimetres of sand containing the 

accumulated solids are removed and replaced periodically. Slow sand filters 

are operated at a water flow rate of between 0.1 and 0.3 m3/m2·h. 

 Slow sand filters are suitable only for low-turbidity water or water that 

has been pre-filtered. They are used to remove algae and microorganisms, 

including protozoa, and, if preceded by microstraining or coarse filtration, to 

reduce turbidity (including adsorbed chemicals). Slow sand filtration is 

effective for the removal of organics, including certain pesticides and 

ammonia. 

 

8.4.6 Aeration 

 Aeration processes are designed to achieve removal of gases and volatile 

compounds by air stripping. Oxygen transfer can usually be achieved using a 

simple cascade or diffusion of air into water, without the need for elaborate 

equipment. Stripping of gases or volatile compounds, however, may require a 

specialized plant that provides a high degree of mass transfer from the liquid 

phase to the gas phase. 

 For oxygen transfer, cascade or step aerators are designed so that water 

flows in a thin film to achieve efficient mass transfer. Cascade aeration may 

introduce a significant headloss; design requirements are between 1 and 3 m to 

provide a loading of 10 –30 m3/2·h. Alternatively, compressed air can be 

diffused through a system of submerged perforated pipes. These types of 

aerator are used for oxidation and precipitation of iron and manganese. 

 Air stripping can be used for removal of volatile organics (e.g., solvents), 

some taste-and odour-causing compounds and radon. Aeration processes to 

achieve air stripping need to be much more elaborate to provide the necessary 



 

 

 
 

133 

contact between the air and water. The most common technique is cascade 

aeration, usually in packed towers in which water is allowed to flow in thin 

films over plastic media with air blown counter-current. The required tower 

height and diameter are functions of the volatilety and concentration of the 

compounds to be removed and the flow rate. 

 

8.4.7 Chemical coagulation 

 Chemical coagulation-based treatment is the most common approach for 

treatment of surface waters and is almost always based on the following unit 

processes. 

 Chemical coagulants, usually salts of aluminium or iron, are dosed to the 

raw water under controlled conditions to form a solid flocculent metal 

hydroxide. Typical coagulant doses are 2 –5 mg/litre as aluminium or 4 –10 

mg/litre as iron. The precipitated floc removes suspended and dissolved 

contaminants by mechanisms of charge neutralization, adsorption and 

entrapment. The efficiency of the coagulation process depends on raw water 

quality, the coagulant or coagulant aids used and operational factors, including 

mixing conditions, coagulation dose and pH. The floc is removed from the 

treated water by subsequent solid–liquid separation processes such as 

sedimentation or flotation and / or rapid or pressure gravity filtration. 

 Effective operation of the coagulation process depends on selection of 

the optimum coagulant dose and also the pH value. The required dose and pH 

can be determined by using small-scale batch coagulation tests, often termed 

“jar tests.” Increasing doses of coagulant are applied to raw water samples 

that are stirred, then allowed to settle. The optimum dose is selected as that 

which achieves adequate removal of colour and turbidity; the optimum pH can 

be selected in a similar manner. These tests have to be conducted at a 

sufficient frequency to keep pace with changes in raw water quality and hence 

coagulant demand. 

 Powdered activated carbon (PAC) may be dosed during coagulation to 

adsorb organic chemicals such as some hydrophobic pesticides. The PAC will be 

removed as an integral fraction of the floc and disposed of with the waterworks 

sludge. 

 The floc may be removed by sedimentation to reduce the solids loading 

to the subsequent rapid gravity filters. Sedimentation is most commonly 

achieved in horizontal flow or floc blanket clarifiers. Alternatively, floc may be 

removed by dissolved air flotation, in which solids are contacted with fine 

bubbles of air that attach to the floc, causing them to float to the surface of 

the tank, where they are removed periodically as a layer of sludge. The treated 

water from either process is passed to rapid gravity filters (see section 8.4.5), 

where remaining solids are removed. Filtered water may be passed to a further 

stage of treatment, such as additional oxidation and filtration (for removal of 

manganese), ozonation and/or GAC adsorption (for removal of pesticides and 

other trace organics), prior to final disinfection before the treated water 

enters supply. 



 

 

 
 

134 

 Coagulation is suitable for removal of certain heavy metals and low-

solubility organic chemicals, such as certain organochlorine pesticides. For 

other organic chemicals, coagulation is generally ineffective, except where the 

chemical is bound to humic material or adsorbed onto particulates. 

 

8.4.8 Activated carbon adsorption 

 Activated carbon is produced by the controlled thermalization of 

carbonaceous material, normally wood, coal, coconut shells or peat. This 

activation produces a porous material with a large surface area (500 –1500 

m2/g) and a high affinity for organic compounds. It is normally used either in 

powdered (PAC) or in granular (GAC) form. When the adsorption capacity of the 

carbon is exhausted, it can be reactivated by burning off the organics in a 

controlled manner. However, PAC (and some GAC) is normally used only once 

before disposal. Different types of activated carbon have different affinities for 

types of contaminants. 

 The choice between PAC and GAC will depend upon the frequency and 

dose required. PAC would generally be preferred in the case of seasonal or 

intermittent contamination or where low dosage rates are required. 

 PAC is dosed as a slurry into the water and is removed by subsequent 

treatment processes together with the waterworks sludge. Its use is therefore 

restricted to surface water treatment works with existing filters. GAC in fixed-

bed adsorbers is used much more efficiently than PAC dosed into the water, 

and the effective carbon use per water volume treated would be much lower 

than the dose of PAC required to achieve the same removal.  

 GAC is used for taste and odour control. It is normally used in fixed beds, 

either in purpose-built adsorbers for chemicals or in existing filter shells by 

replacement of sand with GAC of a similar particle size. Although at most 

treatment works it would be cheaper to convert existing filters rather than 

build separate adsorbers, use of existing filters usually allows only short 

contact times. It is therefore common practice to install additional GAC 

adsorbers (in some cases preceded by ozonation) between the rapid gravity 

filters and final disinfection. Most groundwater sources do not have existing 

filters, and separate adsorbers would need to be installed. 

 The service life of a GAC bed is dependent on the capacity of the carbon 

used and the contact time between the water and the carbon, the empty bed 

contact time (EBCT), controlled by the flow rate of the water. EBCTs are 

usually in the range 5 –30 min. GACs vary considerably in their capacity for 

specific organic compounds, which can have a considerable effect upon their 

service life. A guide to capacity can be obtained from published isotherm data. 

Carbon capacity is strongly dependent on the water source and is greatly 

reduced by the presence of background organic compounds. The properties of a 

chemical that influence its adsorption onto activated carbon include the water 

solubility and octanol/water partition coefficient 

(log K ow). As a general rule, chemicals with low solubility and high log K ow 

are well adsorbed. 



 

 

 
 

135 

 Activated carbon is used for the removal of pesticides and other organic 

chemicals, taste and odour compounds, cyanobacterial toxins and total organic 

carbon. 

 

8.4.9 Ion exchange 

 Ion exchange is a process in which ions of like charge are exchanged 

between the water phase and the solid resin phase. Water softening is 

achieved by cation exchange. Water is passed through a bed of cationic resin, 

and the calcium ions and magnesium ions in the water are replaced by sodium 

ions. When the ion exchange resin is exhausted (i.e., the sodium ions are 

depleted), it is regenerated using a solution of sodium chloride. The process of 

“dealkalization” can also soften water. Water is passed through a bed of 

weakly acidic resin,and the calcium and magnesium ions are replaced by 

hydrogen ions. The hydrogen ions react with the carbonate and bicarbonate 

ions to produce carbon dioxide. The hardness of the water is thus reduced 

without any increase in sodium levels. Anion exchange can be used to remove 

contaminants such as nitrate, which is exchanged for chloride. Nitrate-specific 

resins are available for this purpose. 

 An ion exchange plant normally consists of two or more resin beds 

contained in pressure shells with appropriate pumps, pipework and ancillary 

equipment for regeneration. The pressure shells are typically up to 4 m in 

diameter, containing 0.6 –1.5 m depth of resin. 

 Cation exchange can be used for removal of certain heavy 

metals.Potential applications of anionic resins, in addition to nitrate removal, 

are for removal of arsenic and selenium species.  

 

8.4.10 Membrane processes 

 The membrane processes of most significance in water treatment are 

reverse osmosis, ultra filtration, micro filtration and nano filtration. These 

processes have traditionally been applied to the production of water for 

industrial or pharmaceutical applications but are now being applied to the 

treatment of drinking-water. 

 

High-pressure processes 

 If two solutions are separated by a semi-permeable membrane (i.e., a 

membrane that allows the passage of the solvent but not of the solute), the 

solvent will naturally pass from the lower-concentration solution to the higher-

concentration solution. This process is known as osmosis. It is possible, 

however, to force the flow of solvent in the opposite direction, from the higher 

to the lower concentration, by increasing the pressure on the higher-

concentration solution. The required pressure differential is known as the 